
Grille Installation Instruction 
 

Part# GR14HGG65A Application For 2007-2009 Nissan Altima  Sedan 
 

Page 1 of 2 

 

The instruction here is for your reference only. You may need to bend the billet grille bars or tabs a little bit 

to adjust to fit. We strongly recommend the professional installer for best result.  

Please use masking tape and tape the OEM grille shell along the edge to protect your vehicle during 

installation. 

We are not responsible for any damage caused by the installation. Thank you for choosing our product! 

Rev. 200801 

Parts List 

Item Part Name QTY Description Item Part Name QTY Description 

1 Billet Grille 2 Aluminum 6 Screws (#6 Head)  5 #8×1 1/4″ 

2 U-Nuts 5 8# 7 Extension Brackets 2 5″ 

3 L Brackets 4  1/2×1/2  8  L Bracket 1 1/2×2 1/4×9/16 

4 Machine Screws 4 6-32×1.5″ 9 Flat Washers 4 #6 

5 Nylon Lock Nuts 4 6-32 10 J Hooks 2 1.5 

 
Install Notes:  Overlay                Replacement                 Drill                     Cut                            

Step Description illustration 

1 Identify the grille & hardware with parts list. 

2 

Start with the upper section. Open the hood 
and remove the four (4) push pins retaining 
the top of the grille to the support by pushing 
in on the center of the pins until they click. Lift 
straight up to remove the push pins (save 

pins for reinstallation）. 

 

3 
Apply protective tape around the upper and 
lower grille openings to protect the paint. 

4 
Remove the push pins across the bottom of 
the bumper cover. 

5 

To remove the stock grille, you must tilt the 
top of the grille out and squeeze the lower 
four (4) retaining clips and pull the grille 
straight out from the bumper cover. 
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6 
For light colored vehicles, tape up the 1/2" 
inward of the upper grille opening and scuff 
the factory paint. 

 

7 
Apply semi gloss or flat black paint to 
everything inside  the upper and lower grille 
openings that are not already painted black. 

 

8 Center the billet grille into the opening of the factory grille shell.  

9 

Slide a u-nut over the small hole in the L brackets (1).Test fit the grille into the opening. The 5″extension 
brackets secure to the core support (2); aligned with the 1/2″mounting tabs on top of the billet. Install these 
using the plastic push fasteners. 
(3)Attach the billet to the extension brackets; do not fully tighten. Use the screws provided. Attach the shorter 
L brackets along the bottom; on each end (3). Secure the longer L bracket in the center. Close the hood and 
check the alignment of the billet insert. If necessary, remove the insert and adjust the brackets. 

10 

Continue to the lower section. Center the billet over the opening. Remove the insert. Note the tabs welded to 
the rear of the insert. From the front, insert a screw into each tab on the billet insert. Install the L brackets on 
the top; then thread a nut and washer on each screw. Install the J hooks on the bottom. Now place the billet 
insert over the opening. Wrap the brackets around the factory cross bars; tighten the hardware. Make sure 
the insert is centered; loosen the hardware and adjust if needed. 

11 Make sure the billet grille is centered and tighten the fasteners, but do not over-tighten. 

12 Installation completed!!! 
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